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Site Contract No.

Description:

Sample Details: Initial: Final:

Diameter: 101.6 mm 100.4 mm

Height: 98.3 mm 97.1 mm

Moisture content: 19.4 % 19.8 %

Bulk density: 2.04 Mg/m³ 2.12 Mg/m³

Dry density: 1.71 Mg/m³ 1.77 Mg/m³

Sample condition:

Saturation Stage: (Saturation by increments of cell pressure and back pressure)

Initial pore pressure coefficient, B:

Final pore pressure coefficient, B:

Duration of stage: 4 days

Consolidation stage:

Drainage condition: Double end drainage

Effective pressure: 100 kPa

Duration of stage: 1 day

Permeability stage:

Pressure difference across specimen: 20 kPa

Mean effective stress: 100 kPa

Duration of stage: 2 days

 20°C, Kv:  1.8 x 10

V
e

rs
io

n
 0

5
3

 -
 2

2
/0

7
/2

0
2

1

Stiff intact reddish brown sandy CLAY/SILT.

14/09/2022

P 1.1

CC

T
-

U
n

it
 2

 S
p

ri
n

g
fi
e

ld
 R

o
a

d
, 
C

h
e

s
h

a
m

, 
B

u
c
k
s
, 
H

P
5

1
P

W

L
a

b
 P

ro
je

c
t 
N

o
 C

7
7

9
5

 :
 0

5
/1

0
/2

0
2

2
 1

0
:3

4
:5

7
C7795

Hole ID

Sample

Sample Type

Sheet 1 of 1

Coefficient of permeability at
-9

BS1377 : Part 6 : Clause 6 : 1990

Permeability under constant head conditions in a triaxial cell

PERMEABILITY IN A TRIAXIAL CELL
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Site Contract No.

Description:

Sample Details: Initial: Final:

Diameter: 101.7 mm 100.4 mm

Height: 98.5 mm 97.3 mm

Moisture content: 17.3 % 20.1 %

Bulk density: 1.98 Mg/m³ 2.11 Mg/m³

Dry density: 1.69 Mg/m³ 1.75 Mg/m³

Sample condition:

Saturation Stage: (Saturation by increments of cell pressure and back pressure)

Initial pore pressure coefficient, B:

Final pore pressure coefficient, B:

Duration of stage: 6 days

Consolidation stage:

Drainage condition: Double end drainage

Effective pressure: 100 kPa

Duration of stage: 1 day

Permeability stage:

Pressure difference across specimen: 20 kPa

Mean effective stress: 100 kPa

Duration of stage: 2 days
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Permeability under constant head conditions in a triaxial cell

PERMEABILITY IN A TRIAXIAL CELL
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